Packing List:
1982-87 Regal/Grand National
Gen 5 Installation Kit (634450)

Qty Part No Description Qty Part No Description
Bolt with Washer, M6.3 " :
11 | [ ] | 180602 X 16mm, Hex 3 | [] [31102-GUR |Plug, 1/2", Plastic
2 | [] |18102-VUB |well Nut, 1/4-20 2 | [] |49701-VUI |Nylon Bushing
Screw with Washer, #8 Bracket, Courtesy
1 D 181077 x 3/4", Countersunk 1 D 649630 Lamp
4 D 181130 Pop Rivet, Black 1 D 649631 Bracket, Washer Nozzle
2 | [] |181490 Locknut, 1/4-20 1 | [] | 65598-VUE |Drain Elbow 1/2”
Screw, #6 x 3/8", Pan
4 | [] |18233-vuB Head
Screw, #10 x 1/2",
3 [] ] 182465 Self-Tapping
Screw, #10 x 1/2%,
6 [] |18247-vuB Sheet Metal
Screw, 10-24 x 3/8",
2 | [] |18249-vuB Pan Head
Screw, 10-32 x 1/2",
4 | [] |18250-vUB Pan Head
Nut with Star Washer,
5 | [J |18251-vUB |[o 55
Screw, 10-24 x 1/4”",
2 D 182514 Pan Head
1 | [] |18258-VUB |Screw, 10-32 x 3/4"
Nut with Star Washer,
2 | [J |18260-VUB | 1154
Bolt, 1/4-20 x 1/2",
1 | [] |18287-vUB Hex
2 | [ | 182882 Screw, 8-18 x 5/8" 0O Gen 5 Magnum Hardware
Screw, 1/4-20 x 1/2", o
5 | [J |18300-BSR [Crew 1/4-20x 1/ Qty Part No Description
1 []|186011 Washer, 9/32”, Flat 4 | [] |185588 Screw, #10 x 5/8”"
Bolt, 1/4-20 x 17, ) )
2 | []|188888 Serrated Flange 8 | [] 187926 Spring Clip
1 | []|18978-VUB |U-nut, 1/4" 20" | [] |31050-VUD |Drain Hose, 1/2"
1 [] | 189801 U-nut, #8 6 [] | 31606-VUA |Hose Clamp, #12
Sealing Foam, 1/8" x Valve, Heater Control,
2 | [ |20021-0FR | 775,05 1 | [ |461171 3-Wire
2 | [] |213010 Tie Wrap, 5 ¥2" 20" | [ ] | 49003-VUP |Press Tape
1 | [J | 226001 Fuse, ATC/ATO, S, 1 | [ |33857-VUF |O-ring, #6
1 | [ |226008 Butt Splice, 16-14 AWG 3 | [ |33859-VUF |0-ring, #10
Heat Shrink, 1/4” _ . .
1 | [] |226012 Diameter 1 | [] |41117-VUP |Refrigerant Oil
” Split Sleeve, 1/2”, .
48 [ ] | 238016 Flame-Retardant PaCkegaBtZ:

NOTE: Images may not depict actual parts and quantities.
Refer to packing list for actual parts and quantities.
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